
 1 

SOLID WASTE MANAGEMENT IN THE PHILIPPINES: 
A SMALL ISLAND EXPERIENCE 

 
 

D. Alan Mair, P.E. 
ENVIRON Consulting Services (M) Sdn Bhd 

Kuala Lumpur, Malaysia  
 

J. Glenn Gaac 
Municipal Government of Odiongan 

Odiongan, Romblon, Philippines 
 

Matthew DiNisco 
United States Peace Corps 

Manila, Philippines 
 

 
1.0 INTRODUCTION 

The Philippines is a country of 85 million people and encompasses 7,107 islands, though only 

about 2,000 islands are currently inhabited.  The Philippines has a total area of 30 million 

hectares (ha), which is roughly 90% the total area of Malaysia.  The archipelago stretches 

more than 1,800 kilometers (km) north to south and 1,100 km east to west, and is located 
[...]
closure plan.  Landfill design and construction, leachate collection and treatment, and open 

dump closure are described in Sections 6.2.2 and 6.2.5. 

 

The composting and recycling operation development plan includes the following elements:  

design plans for composting five-chamber structure, process description for composting 

biodegradable waste, and plan for mana ging recyclable waste.  The composting operation 



 7 

transforms biodegradable waste (kitchen waste, yard clippings, etc) into an organic soil 

conditioner/fertilizer through a controlled decomposition process.  The organic soil 

conditioner/fertilizer may then be resold at a nominal price to local farmers.  The goal of the 

recycling program is to recover materials of value and resell them to local buyback centers.  

A secondary goal of both programs is to reduce the amount of residual waste in order to 

lengthen the lifespan of the landfill.  Design and construction of the composting structure is 

described in Section 6.2.3.  

 

Preparations for conducting a public awareness campaign were informally arranged through a 

series of meetings and agreements between Municipality personnel and community leaders. 

 

6.2 Solid Waste Processing Center Development 

In 1996, the Municipality purchased a 4.4-ha property with the intent of developing it into a 

solid waste processing center (SWPC) and later transferring all waste disposal operations 

from the open dump (public cemetery) to the new SWPC upon completion.  The landfill 

component of the SWPC was developed first in order to accommodate an unsegregated waste 

stream.  The Municipality later added a composting structure in order to reduce the amount of 

residual waste and create alternative livelihoods.  Once the landfill component was under 

construction, plans for developing the composting and recycling operations at the SWPC 

were then prepared and implemented. 

 

6.2.1 Property Description 

The SWPC property is located approximately five (5) km southwest of Odiongan in the 

village of Anahao and in an area zoned for agriculture.  The topography is comprised of 

mostly mildly undulating grass-covered hillsides with some rice fields located in the west 

central and east central portions of the property.  The property has been historically used for 

rice cultivation and livestock grazing.  Active rice fields front the western, northeastern, and 

southeastern property boundary.   

 

There are no te nants residing at the SWPC property.  The closest residents are located 

northeast, east, and west of the property.  The households northeast and east of the property 

are located approximately 20 meters from the property boundary.  The household west of the  



 8 

property is located approximately 40 meters west of the property boundary.  These residents 

have used portions of the property for rice and vegetable cultivation. 

 

Surface soils are comprised of silty sandy clay known locally as Tuguiz clay.  The Anahao 

Formation, which is comprised of tuffaceous sandstone, mudstone, calcareous shale and 

bioclastic limestone lenses, underlies these clay deposits.10  The exact depth and thickness of 

the clay deposits and the underlying Anahao formation is not known.  However, the thickness 

of surface clay deposits is at least 1.5 meters based on observations made during on-site 

excavation activities.  Permeability of the surface clay deposits is not known; however, 

typical values of permeability for clay soil range from 10-8 to 10-6 centimeters per second 

(cm/s).  An active gravity fault is located approximately 1.5 to 2 km west of the property.  

However, the fault is believed to be too far from the property to have any adverse effect on a 

landfill operation. 

 

Depth to ground water is estimated to be less than six (6) meters in most areas of the SWPC 

property and may be within a meter or two of the ground surface near or within rice 

cultivation areas.  A shallow on-site well equipped with a vacuum hand pump is located near 

the eastern property boundary.  The household located east of the property is currently using 

the on-site well for household purposes including drinking and cooking. There are no other 

wells located on the property.  A shallow off-site well also equipped with a vacuum hand 

pump is located approximately 50 meters west of the property and is used by the household 

west of the property for household purposes including drinking and cooking.   

 

A small ephemeral spring is located in the west central portion of the pr operty.  Water from 

the spring flows to the rice fields on-site and west of the property.  

 

6.2.2 Landfill Design and Construction  

The landfill disposal area encompasses approximately 1.1 ha and includes a former rice 

paddy.  Design of the landfill disposal area incorporated surface topography in order to limit 

soil excavation activities to the grading and trenching work required for the leachate 

collection and removal system (LCRS).  Design features of the landfill include a field office, 

paved access road, waste deposition bin (or tipping area), LCRS, leachate treatment system, 

surface water drainage, and a waste disposal area.  Development of the disposal areas was 



 9 

partitioned into three phases in order to reduce the amount of initial preparation activities, 

maintain environmental controls over a limited area, and allow flexibility for future 

modification.  Figure 1 presents the planned development of Phase I. 

 

Figure 1.  Phase I Development Plan 
 

 
 

Fill sequence plans were prepared for each phase of development in order to guide the 

sequence of waste deposition.  To aid in monitoring the performance of the landfill operation, 

a series of surveyed monuments were installed in and around the disposal area.  The available 

disposal capacity and estimated life span of each phase is summarized in Table 3.  



 10 

Table 3.  Estimated Disposal Capacity and Life Span 

 
Phase Disposal Capacity (m3) Life Spana (years) 

 
Phase I 
 

6,300 2.4 

Phase II 
 

11,400 4.4 

Phase III 24,800 9.6 
 

Total  42,500 16.4 
 

a Estimated life spans are based on a disposal rate of 7.1 m3/day and does not take into account expanded 
collection routes, population growth, or the impact of a recycling or composting operation. 

 
 
6.2.2.1 Leachate Collection and Removal System Design 

An LCRS was designed for the landfill operation.  A water balance was performed on the 

entire landfill area (Phases I, II, and III) in order to estimate the leachate generation rate.11  

Using the results of the water balance and accounting for technical as well as economic 

feasibility, a simple LCRS was designed with the following key features.12 

 

• Base of the landfill (former rice field area) graded as a V-shaped trough with a 

diagonal slope of at least 3%.  

• Perforated collection pipe consisting of 150 millimeter (mm) diameter PVC pipe 

installed at a slope of at least 2% used to convey leachate under gravity flow  

• A 30 cm thick drainage layer consisting of 50 mm diameter cobbles covering the 

perforated collection pipe and graded base of the disposal area  

  

A liner comprised of compacted low-permeability clay, HDPE, or geotextiles was not 

incorporated into the LCRS design because of the high cost and technical infeasibility with 

installing liners in a remote island location.  However, surface soils at the SWPC property are 

comprised of clay with a thickness of at least 1.5 meters and should impede the infiltration of 

leachate to the subsurface and aid in the collection of leachate via the LCRS. 

 

6.2.2.2 Effluent Standards for Leachate 

Leachate characteristics change over time depending on the type of waste decomposition 

occurring in the buried waste.  The primary form of waste decomposition after the wastes are 

buried is aerobic.  This phase is usually brief lasting less than six (6) months before anaerobic 



 11 

decomposition takes over.  The “acid phase” corresponds to the first phase of anaerobic 

decomposition of solid waste and typically lasts about 12 months after aerobic processes have 

ended.  The “methanogenic phase” corresponds to the second phase of anaerobic 

decomposition where methane and carbon dioxide gases are produced and can last for many 

years.  Typical leachate characteristics for select parameters are presented in Table 4. 

 

Table 4.  Typical Leachate Characteristics (USEPA 1998) 
 

Acid Phase Methanogenic Phase 
Parameter Units Average Range Average Range 

 
pH - 

 
6.1 4.5 to 7.5 8 7.5 to 9 

 
5-Day Biological 
Oxygen Demand 
(BOD5) 
 

mg/l 
 
 
 

13,000 4,000 to 40,000 180 20 to 550 
 

Chemical Oxygen 
Demand (COD) 
 

mg/l 
 
 

22,000 6,000 to 60,000 3,000 500 to 4,500 
 

BOD5/COD - 
 

0.58 - 0.06 - 
 

Sulfate mg/l 
 

500 70 to 1,750 80 20 to 600 
 

mg/l  =  milligrams per liter 
 
 
Surface runoff from the disposal area drains to active rice fields located immediately west of 

the SWPC property.  These rice fields depend in part on surface runoff from the SWPC 

property for their irrigation needs.  Waste water effluent standards for unrestricted irrigation 

promulgated by the DENR were used to determine the off-site discharge limits for leachate.13  

The effluent standards are summarized in Table 5. 



 12 

Table 5.  Effluent Standards (DENR 1990) 
 
Parameter 
 

Unit 
 

Standard 
 

Temperature (maximum rise in degree 
Celsius above receiving waters) 
 

ºC rise 3 

pH 
 

- 
 

6.0 – 9.0 

BOD5 
 

mg/l 120(a), 130(b) 

COD 
 

mg/l 200 

Total Suspended Solids 
 

mg/l 1,500 

(a) For influent BOD5 concentrations less than 3,000 mg/l 
(b) For influent BOD5 concentrations greater than 3,000 mg/l, standard is taken as 200 mg/l or 99% removal of 

influent BOD5, whichever is lower.  The average  BOD5 concentration for acid phase leachate is 13,000 
mg/l and is used for determining standard. 

 
 
6.2.2.3 Leachate Treatment System Design 

A typical design for leachate treatment in many developed portions of the world involves 

three stages of treatment: 1) pretreatment, 2) biological treatment, and 3) physical and 

chemical treatment.  Generally, pre-treatment involves screening, sedimentation, and pH 

adjustment.  Biological treatment is designed to remove primarily the BOD5, COD, and some 

of the nutrients.  The more common methods of biological treatment include oxidation 

(stabilization) ponds, aerated lagoons, and activated sludge.  The last and final stage includes 

settling, ozone oxidation, sand filtration, flocculation, and others (USEPA 1998). 

 

A typical three-stage treatment system is too costly and technically infeasible for a small 

developing community like Odiongan.  Simple and affordable biological leachate treatment 

systems are considered a reasonable choice for leachate treatment, particularly if the solid 

waste is predominantly of domestic origin and putrescible, like Odiongan’s waste.  Because 

of its’ relative simplicity, low cost, and proven ability to treat wastewater, the Municipality 

designed a stabilization pond for treating leachate and discharging the effluent to adjacent 

rice paddies.   

 



 13 

The design of the stabilization pond is based on the following assumptions :14 

 

• 30-day hydraulic residence time 

• Maximum influent BOD5 concentration of 1,000 mg/l  

• Year round temperatures above 15oC  

• Effluent standards of 25 mg/l for BOD5 

• Landfill is at full capacity and final cover is in place 

  

The design utilizes a combination of anaerobic, facultative, and aerobic conditions to remove 

leachate BOD.  In order to achieve a 30-day hydraulic residence time, a 5-chamber tank 

design was selected with a 6-day residence time per chamber.  A tank volume of 118 m3 was 

calculated based on the results of a water balance performed over the 1.1-ha disposal area. 

Figure 2 presents the design specifications of the leachate stabilization tank.  

 

Figure 2.  Leachate Stabilization Tank Design 
 

 
 
Using a stabilization tank for leachate treatment, the effluent BOD5 concentration should 

comply with the standards presented in Table 5 when influent BOD5 concentration are less 

than 1,000 mg/l.  However, under acid phase conditions, average influent BOD5 



 14 

concentrations on the order of 13,000 mg/l may overload the treatment system and reduce the 

treatment efficiency as well as create odor problems.  The stabilization tank should minimize 

odor problems, provided that the BOD loading rate is less than 400 grams per cubic meter per 

day (g/m3d) for any one of the five chambers and the sulfate concentration in the leachate is 

less than 500 mg/l (Feacham et al 1977).   

 

In order to check for overloading, the BOD loading rate for the first chamber (anaerobic 

system) of the stabilization tank was calculated based on average concentrations of BOD5 and 

sulfate for acid phase and methanogenic phase leachate.  The calculation was performed 

assuming the landfill was at full capacity.  The estimated BOD loading rate for acid phase 

and methanogenic phase leachate is summarized in Table 6. 

 

Table 6.  BOD Loading Rates 
 
Parameter 
 

Units Acid Phase Methanogenic Phase 

BOD Loading Rate 
 

g/m3d 2,157 30 

Sulfate 
 

mg/l 500 80 

 
 
These results clearly indicate that a potential odor problem exists under acid phase 

conditions.  However, since the Phase I disposal area comprises around 0.2 ha or 20% of the 

total landfill area, the corresponding estimated leachate flow rate may be reduced by as much 

as 80%.  Assuming an 80% reduction in the estimated leachate flow rate, the BOD loading 

rate for the first chamber reduces to 431 g/m3d.  Although this may still represent a potential 

odor problem, the tank design is based on typical leachate characteristics.  Actual 

performance of the stabilization treatment tank will depend on site-specific leachate 

characteristics.  The need for modifications and/or additional treatment capacity should be 

assessed after monitoring the performance of the treatment system during Phase I operations. 

 



 15 

6.2.2.4 Phase I Construction 

Construction of Phase I was completed in June 2001 and included the following:: 

 

• A 50 m2 building for use as field office and storage area 

• A 50 m3 waste deposition bin for use as tipping area 

• Paved access road to tipping area and field office 

• Phase I disposal area 

• LCRS for Phase I disposal area 

• Leachate stabilization tank 

• Drainage ditch network for surface water control 

 

6.2.3 Composting Structure Design and Construction  

In November 2001, a simple uncovered and unlined composting bin was constructed to 

compost biodegradable waste as an interim system until a more permanent composting 

facility was established.  In October 2002, a five-chamber permanent composting structure 

was completed and replaced the interim system.  The permanent composting structure is 

located adjacent to and east of the office building shown in Figure 1 (composting structure 

not shown in Figure 1).  The compost chamber design consists of an elevated A-frame shape 

centerline constructed of bamboo in order to aid in aerating decomposing waste.  The 

structure dimensions measure 2.5 meters by 15 meters, which is then further divided into five 

2.5 meter by 3 meter composting chambers.  A small tipping area was also incorporated into 

the composting structure des ign.  In December 2002, the Municipality established a supply of 

electricity and a water system at the SWPC, further enhancing the capability of the 

composting operation. 

 

6.2.4 Pre- Disposal Groundwater Monitoring 

The on-site well is located approximately 80 meters northeast of the proposed landfill area.  

The off-site well is approximately 75 meters west of the proposed landfill area.  Although the 

direction of ground water flow is not known in the area, surface topography suggests these 